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LOWER FRAME HARDWARE 

 
 
 

 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000013 BOLT, HEX HEAD, 1/4-20NC X 1.5 GRADE 5 $3.00 

2 6   1000027 WASHER FLAT 1/4", ID .257, OD 0.50, THK .032 $2.00 

3 10   1000397 NUT, HEX-NYLOCK THIN, 1/4-20NC $2.00 

4 8   1000401 WASHER FLAT 1/4", ID .257, OD 0.50, THK 0.062 $1.50 

5 6   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

6 6   1000493 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.50 $3.00 

7 2   1004199 EXTENSIONAL PLUG, DIA. 1" END CAP $13.00 

8 4   1005332 EXTENSIONAL PLUG, DIA. 4" END CAP $85.00 

9 1   1006177 PEDIATRIC SIDE FRAME WELDMENT LEFT $203.00 

10 1   1006179 PEDIATRIC SIDE FRAME WELDMENT RIGHT $203.00 

11 2   1006702 PEDIATRIC PIVOT $37.00 

12 2   1006161 PEDIATRIC  ANTI-TIP MOUNT $28.00 

13 3   SEE BELOW PEDIATRIC CROSSING TUBE, GENERAL SEE BELOW 

      1006188 PEDIATRIC CROSSING TUBE, SMALL (10" - 13") $21.00 

      1006099 PEDIATRIC CROSSING TUBE, LARGE (13" - 16") $24.00 

            

1-13 1   1006180 PEDIATRIC LOWER FRAME GENERAL ASS'Y  HARDWARE - SMALL $689.00 

1-13 1   1006012 PEDIATRIC LOWER FRAME GENERAL ASS'Y HARDWARE - LARGE $692.00 

    
B17235-
17254       
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UPPER FRAME LONG HARDWARE 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000783 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.75 $4.00 

2 2   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

3 2   1000027 WASHER FLAT 1/4", ID .257, OD 0.50, THK .032 $2.00 

4 2   1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00 

5 2   1000397 NUT, HEX-NYLOCK THIN, 1/4-20NC $2.00 

6 2   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

7 2   1000493 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.50 $3.00 

8 2   1000757 LATCH U-BOLT $20.00 

9 4   1000787 ACORN NUT, 1/4-20 STAINLESS 0.510 HIGH $6.00 

10 2   1004199 EXTENSIONAL PLUG, DIA. 1" END CAP $13.00 

11 2   1006157 PEDIATRIC LEGREST HANGER WELDMENT, $47.00 

12 2   1006193 PEDIATRIC MECLOCK UPPER TUBE MOUNT $9.00 

13 1   SEE BELOW PEDIATRIC CROSSING TUBE, GENERAL SEE BELOW 

      1006188 PEDIATRIC CROSSING TUBE, SMALL (10" - 13") $21.00 

      1006099 PEDIATRIC CROSSING TUBE, LARGE (13" - 16") $24.00 

            

        PEDIATRIC UPPER FRAME LONG GENERAL ASS'Y   

1-13     1006158 KIT, UPPER FRAME LONG HARDWARE - SMALL $212.00 

1-13     1006019 KIT, UPPER FRAME LONG HARDWARE - LARGE $214.00 

8,9     1004130 KIT, U-BOLT HANGER $26.00 

    
B17270-
17291       
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UPPER FRAME SHORT HARDWARE 

 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000783 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.75 $4.00 

2 2   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

3 2   1000027 WASHER FLAT 1/4", ID .257, OD 0.50, THK .032 $2.00 

4 2   1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00 

5 2   1000397 NUT, HEX-NYLOCK THIN, 1/4-20NC $2.00 

6 2   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

7 2   1000493 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.50 $3.00 

8 2   1000757 LATCH U-BOLT $20.00 

9 4   1000787 ACORN NUT, 1/4-20 STAINLESS 0.510 HIGH $6.00 

10 2   1004199 EXTENSIONAL PLUG, DIA. 1" END CAP $13.00 

11 2   1006186 PEDIATRIC LEGREST HANGER WELDMENT SHORT $42.00 

12 2   1006193 PEDIATRIC MECLOCK UPPER TUBE MOUNT $9.00 

13 1   SEE BELOW PEDIATRIC CROSSING TUBE, GENERAL SEE BELOW 

      1006188 PEDIATRIC CROSSING TUBE, SMALL (10" - 13") $21.00 

      1006099 PEDIATRIC CROSSING TUBE, LARGE (13" - 16") $24.00 

            

        PEDIATRIC UPPER FRAME SHORT GENERAL ASS'Y   

1-13     1006184 KIT, UPPER FRAME SHORT HARDWARE - SMALL $207.00 

1-13     1006016 KIT, UPPER FRAME SHORT HARDWARE - LARGE $209.00 

8,9     1004130 KIT, U-BOLT HANGER $26.00 

    
B17305-
17326       
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PISTON ATTACHMENT ASSEMBLY 

 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1012410 INDEX [POSI] LOCK ASSEMBLY $155.00 

2 2   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

3 4   1000390 SPACER, COVERED 0.312 x 1.0 TUBE DIA. $3.50 

4 4   1000397 NUT, HEX-NYLOCK THIN, 1/4-20NC $2.00 

5 6   1000401 WASHER FLAT 1/4", ID .257, OD 0.50, THK 0.062 $1.50 

6 2   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

7 1   REFERENCE PEDIATRIC WHEELCHAIR LOWER FRAME REF 

8 2   1006050 BOLT, HEX HEAD, 1/4-20NC X 2 1/2, ZINC PLATE, GRADE 8 $4.00 

9 1   REFERENCE PEDIATRIC WHEELCHAIR UPPER FRAME REF 

10 2   1006191 BOLT, HEX HEAD, 1/4-20NC X 2 3/4, ZINC PLATE, GRADE 8 $3.00 

11 2   1006198 PEDIATRIC MECLOCK MOUNT BUSHING $5.00 

12 1   1006721 PORTA PISTON 6.30" STROKE #MM85-1013 N/A 

            

        PEDIATRIC PISTON ATTACHMENT GENERAL ASS'Y   

    1-6,8,10-12 1007420 PEDIATRIC WHEELCHAIR PISTON ATTACHMENT KIT $350.00 

    2,3,5,8 1007415 PEDIATRIC PIVOT TO UPPER FRAME MOUNTING KIT $29.00 

    4,5,6,10,11 1007416 PEDIATRIC PISTON TO UPPER FRAME MOUNTING KIT $40.00 

    
B17340-
17358       

 
 

 

Detailed 
view of 

index lock 
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PIVOT HARDWARE 

 

 
 
 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1006182 ORION IIP PIVOT FRAME BRACKET $23.00 

2 1   1018971 PEDIATRIC PIVOT MOUNT PLUG N/A 

3 1   1007226 SCREW, FLAT HEAD SOCKET #5/16-18 X 1 1/4 LG $5.00 

            

        PEDIATRIC PIVOT HARDWARE GENERAL ASS'Y   

1-3     1006702 KIT, PEDIATRIC WHEELCHAIR PIVOT $37.00 

    
B17375-
17382       
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SEAT PAN MOUNTING ASSEMBLY 

 
 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

2 1   REFERENCE PEDIATRIC SEAT PAN ASS'Y, GENERAL REF 

3 2   1007290 SPACER, COVERED 0.25 THK x 1.0 TUBE DIA. #N/A 

      1007248 SPACER, COVERED 0.25 THK x 1.0 TUBE DIA. #N/A 

4 1   REFERENCE PEDIATRIC WHEELCHAIR UPPER FRAME REF 

            

        t95L!¢wL/ {9!¢ t!b ah¦b¢LbD D9b9w![ !{{Ω¸   

1,3 2   1007417 PEDIATRIC SEAT PAN TO UPPER FRAME MOUNTING KIT N/A 

    
B17410-
17419       
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SEAT PAN HARDWARE 

  
ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 

1 4   1000027 WASHER FLAT 1/4", ID .257, OD 0.50, THK .032 $2.00 

2 12   1000397 NUT, HEX-NYLOCK THIN, 1/4-20NC $2.00 

3 2   1000411 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 1/2  $3.00 

4 8   1001391 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 3/4 $3.00 

5 2   1001758 SCREW, SOCKET HEAD CAP, 1/4-20NC X  1 1/2 $3.00 

6 4   1005390 PEDIATRIC SEAT PAN MOUNTING CLIP $6.00 

7 1   REFERENCE SEAT PAN FRONT SEPARATED PLATE, GENERAL REF 

8 1   REFERENCE SEAT PAN REAR SEPARATED PLATE, GENERAL REF 

    
B17445-
17454       

 

PEDIATRIC SEAT PAN FRONT PLATE PART NO.  

CHAIR WIDTH SEAT DEPTH 11ò ï 14ò PRICE LIST SEAT DEPTH 13ò ï 16ò 

10ò 1006048 75.00 1006059 

11ò 1007233 75.00 1007237 

12ò 1005397 75.00 1006060 

13ò 1007234 75.00 1007238 

14ò 1005398 75.00 1006061 

15ò 1007235 75.00 1007239 

16ò 1007236 75.00 1007240 

PEDEATRIC SEAT PAN REAR PLATE PART NO.  

CHAIR WIDTH SEAT DEPTH 11ò ï 14ò PRICE LIST SEAT DEPTH 13ò ï 16ò 

10ò 1006049 75.00 1006062 

11ò 1007241 75.00 1007245 

12ò 1005399 75.00 1006063 

13ò 1007242 75.00 1007246 

14ò 1005400 75.00 1006064 

15ò 1007243 75.00 1007247 

16ò 1007244 75.00 1007248 
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UPPER ARMREST T-STYLE HARDWARE 

 
ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 

1 2   1000421 PLUG, UNIVERSAL BLACK 0.875 ROUND $2.50 

2 2   1003348 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 $5.00 

3 1   1003505 INDEX PLATE, ARM SLIDE $6.00 

4 1   1006105 HEIGHT ADJUSTABLE ARM VERTICAL TUBE, INSIDE $50.00 

5 2   1002714 SCREW, PHILLIPS PAN HEAD, #10-32NF X  3/8 $3.00 

6 2   1004865 ALUM. POP RIVET, 5/32 DIA. X .353 LG $3.00 

7 1   REFERENCE ARMREST PAD, GENERAL REF 

8 1   REFERENCE HEIGHT ADJUSTABLE ARM TOP TUBE, GENERAL REF 

    
B17480-
17489       

 
UPPER ARMREST T-STYLE GENERAL ASS'Y 

ASS'Y 
ITEM 1-8 

ASS'Y LT 
NO. 

ASS'Y RT 
NO. 

PRICE 
LIST 

TOP 
TUBE 

PRICE 
LIST 

ARM PAD 

DESK 
LENGTH 

1006115 1006116 114.00 1006101 27.00 1005002 

 FULL 
LENGTH  

1006108 1006107 135.00 1006109 38.00 1004179 

 CURVED 
FOAM 

1006746 1006747 179.00 1005057 50.00 
   1002538RT 
   1002539LT 

 CURVED 
GEL 

1006748 1006749 187.00 1005057 50.00 
   1002672RT 
   1002673LT 
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CANTILEVER ARMREST HARDWARE, LT 

 
ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 

1 1   1000421 PLUG, UNIVERSAL BLACK 0.875 ROUND $2.50 

2 2   1003348 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 $5.00 

3 1   1005347 COMPRESSION SPRING O.D. 0.48",  $3.00 

4 3   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

5 2   1000401 WASHER FLAT 1/4", ID .257,  OD 0.50, THK 0.062 $1.50 

6 1   1001212 SCREW, SOCKET HEAD BUTTON, #10-32NF X 1/2  $3.00 

7 1   1001757 WASHER  FLAT  1/4, ID .252, OD .500, THK .060 $1.50 

8 1   1005381 LOCK DEVICE PIN $15.00 

9 1   1005382 VINYL ROUND CAP, DIA. 0.25, LG 0.50 $3.00 

10 1   1005384 CANTILEVER ARMREST MOUNT LOCK PIN  $15.00 

11 1   1006072 CANTILEVER ARMREST, INSIDE PLUG $42.00 

12 1   1006163 CANTILEVER ARMREST MOUNT, LEFT $22.00 

13 1   1006165 CANTILEVER ARMREST LOCK  $16.00 

14 2   1006708 SCREW, FLAT HEAD SOCKET #1/4-20 X 1.00 $3.00 

15 1   1008618 CANTILEVER ARMREST PIVOT BOLT $12.00 

16 1   REFERENCE ARMREST PAD, GENERAL REF 

17 1   REFERENCE CANTILEVER ARMREST TUBE, GENERAL REF 

    
B17515-
17533       

 

CANTILEVER ARMREST GENERAL ASS'Y, LT 

ASS'Y 
ITEM 1-17 

ASS'Y NO. PRICE LIST 
ARMREST 

PAD 
PRICE LIST 

ARMREST 
TUBE 

DESK 
LENGTH 

1005385 214.50 1005002 25.00 1006167 

 FULL 
LENGTH  

1005411 235.50 1004179 35.00 1006166 

CANTILEVER ARMREST GENERAL HARDWARE, LT 

ITEM 
PART 
NO. 

DESCRIPTION 
QTY PER 
ASSôY 

4,5,10 1007418 PEDIATRIC CANTILEVER MOUNT LOCK PIN HARDWARE KIT 1 

8,9 1007419 PEDIATRIC CANTILEVER LOCK DEVICE PIN HARDWARE KIT 1 

4,5,15 1008734 PEDIATRIC CANTILEVER ARMREST PIVOT BOLT KIT 1 
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CANTILEVER ARMREST HARDWARE, RT 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000421 PLUG, UNIVERSAL BLACK 0.875 ROUND $2.50 

2 2   1003348 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 $5.00 

3 1   1005347 COMPRESSION SPRING O.D. 0.48",  $3.00 

4 3   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

5 2   1000401 WASHER FLAT 1/4", ID .257, OD 0.50, THK .062 $1.50 

6 1   1001212 SCREW, SOCKET HEAD BUTTON, #10-32NF X 1/2  $3.00 

7 1   1001757 WASHER  FLAT  1/4, ID .252, OD .500, THK .060 $1.50 

8 1   1005381 LOCK DEVICE PIN $15.00 

9 1   1005382 VINYL ROUND CAP, DIA. 0.25, LG 0.50 $3.00 

10 1   1005384 CANTILEVER ARMREST MOUNT LOCK PIN  $15.00 

11 1   1006072 CANTILEVER ARMREST, INSIDE PLUG $42.00 

12 1   1006164 CANTILEVER ARMREST MOUNT, RIGHT $22.00 

13 1   1006165 CANTILEVER ARMREST LOCK  $16.00 

14 2   1006708 SCREW, FLAT HEAD SOCKET #1/4-20 X 1.00 $3.00 

15 1   1008618 CANTILEVER ARMREST PIVOT BOLT $12.00 

16 1   REFERENCE ARMREST PAD, GENERAL REF 

17 1   REFERENCE CANTILEVER ARMREST TUBE, GENERAL REF 

    
B17550-
17568       

 
CANTILEVER ARMREST GENERAL ASS'Y, RT 

ASS'Y 
ASS'Y 

NO. 
PRICE LIST ARMREST PAD PRICE LIST ARMREST TUBE 

DESK LENGTH 1005386  1005002 25.00 1006167 

FULL LENGTH 1005412  1004179 35.00 1006166 

 

CANTILEVER ARMREST GENERAL HARDWARE, LT 

ITEM 
PART 
NO. 

DESCRIPTION 
QTY PER 
ASSôY 

4,5,10 1007418 PEDIATRIC CANTILEVER MOUNT LOCK PIN HARDWARE KIT 1 

8,9 1007419 PEDIATRIC CANTILEVER LOCK DEVICE PIN HARDWARE KIT 1 

4,5,15 1008734 PEDIATRIC CANTILEVER ARMREST PIVOT BOLT KIT 1 
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LOWER ARMREST HARDWARE, LT/RT 

 
ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 

1 1   1000065 KNOB, SMALL, BALL PLUNGER ASS'Y $30.00 

2 4   1000936 SCREW, PHILLIPS, PAN HEAD, #10-32NF X 5/8 $3.00 

3 1   1003045 RETAINING RING 3/8 SLIM $2.00 

4 1   1005062 T-ARM OUTER TUBE CAP $12.00 

5 2   1005064 T-ARM CLAMP $12.00 

6 1   1005071 T-ARM OUTSIDE VERTICAL TUBE STOP BIN, MALE $5.00 

7 1   1005072 T-ARM OUTSIDE VERTICAL TUBE STOP BIN, FEMALE $5.00 

8 1   1005073 END PLUG OF T-ARM TUBE $4.00 

9 1   1005075 T-ARM PLASTIC BUSHING FOR RELEASE LEVER $10.00 

10 2   1006066 SCREW, PHILLIPS PAN HEAD, #6-32NC X 1/4 $3.00 

11 1   1006104 PEDIATRIC T-ARM OUTER TUBE $31.00 

12 1   1008109  OR 1005067  T-ARM RELEASE LEVER $25.00 

13 2   1005069 T-ARM RELEASE LEVER MOUNTING BUSHING $3.00 

14 1   1005924 T-ARM RELEASE SHEET SPRING $3.00 

15 1   REFERENCE PEDIATRIC T-ARM GUARD GENERAL REF 

16 1   REFERENCE PEDIATRIC T-ARM TRANSFER TUBE FOAM GENERAL REF 

17 1   REFERENCE PEDIATRIC T-ARM TRANSFER TUBE, GENERAL REF 

    
B17585-
17603       

 

ASS'Y & ORIENT 
ITEMS 1-15,17 

ASSôY # 
PRICE 
LIST 

TRANSFE
R TUBE 

PRICE 
LIST 

TUBE 
FOAM 

PRICE 
LIST 

ARM 
GUARD 

ASSôY,SHORT-RIGHT 1006118 218.00 1006103 17.00 1006136  1008016 
ASSôY,SHORTïLEFT 1006119 218.00 1006103 17.00 1006136  1008015 
ASSôY,LONG ï LEFT 1006129 219.00 1006120 18.00 1006137  1008015 
ASSôY,LONGïRIGHT  1006130 219.00 1006120 18.00 1006137  1008016 

 

PEDIATRIC LOWER ARMREST GENERAL HARDWARE 

ITEM PART NO. DESCRIPTION QTY PER ASSôY 

1,3 1007404 T-ARMREST LOWER KNOB KIT 1 
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ARMREST MOUNTING T-STYLE HARDWARE, LT 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000202 INSERT BUSHING, ARM OUTER TUBE $15.00 

2 1   1000783 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.75 $4.00 

3 3   1003770 WASHER, 1/4, I.D. 0.261", O.D. 0.420", THK 0.060"  $1.50 

4 2   1001758 SCREW, SOCKET HEAD CAP, 1/4-20NC X  1 1/2 $3.00 

5 1   1005077 T-ARM SOCKET, LEFT $12.00 

6 1   1006106 T-ARM DUAL TUBE MOUNTING CLAMP, OUTSIDE N/A 

7 1   1006112 T-ARM DUAL TUBE MOUNTING CLAMP, INSIDE N/A 

            

1-7     1006113 T-ARM SOCKET AND DUAL TUBE MOUNT KIT - LT $114.50 

    
B17620-
17628       
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ARMREST MOUNTING T-STYLE HARDWARE, RT 

 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000202 INSERT BUSHING, ARM OUTER TUBE $15.00 

2 1   1000783 SCREW, SOCKET HEAD BUTTON 1/4-20 X 1.75 $4.00 

3 3   1003770 WASHER, 1/4, I.D. 0.261", O.D. 0.420", THK 0.060"  $1.50 

4 2   1001758 SCREW, SOCKET HEAD CAP, 1/4-20NC X  1 1/2 $3.00 

5 1   1005078 T-ARM SOCKET, RIGHT $12.00 

6 1   1006106 T-ARM DUAL TUBE MOUNTING CLAMP, OUTSIDE N/A 

7 1   1006112 T-ARM DUAL TUBE MOUNTING CLAMP, INSIDE N/A 

            

1-7     1006114 T-ARM SOCKET AND DUAL TUBE MOUNT KIT - RT $114.50 

    
B17655-
17665       
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ANGLE ADJUSTABLE CASTER WITH HOOK HARDWARE, RT 

 

 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000976 NUT. HEX-NYLOCK THIN, 1/2-20NF $2.50 

2 1   1005365 CASTER BARREL PLASTIC SPACER $3.00 

3 2   1000390 SPACER, COVERED 0.312 x 1.0 TUBE DIA. $3.50 

4 2   1001195 SCREW, SOCKET HEAD CAP, 1/4-20 X 2.25 $3.00 

5 1   1001664 BEARING, SINGLE ROW 0.5 ID X 1.125 OD X .375 THK $6.00 

6 4   1001757 WASHER  FLAT  1/4, ID .252, OD .500, THK .060 $1.50 

7 2   1003548 NUT, UNI-TORQUE, 1/4-20, ZINC $2.00 

8 1   1005363 CASTER MOUNT CAP, PLASTIC $8.00 

9 1   1005366 WASHER FLAT 1/2, ID. 0.531, OD. 1.062, THK 0.095 $1.50 

10 1   1005388 FRONT TRANSIT HOOK $20.00 

11 1   1006082 PEDIATRIC CASTER INSERT PLUG $5.00 

12 2   1006083 ANGLE-ADJUSTABLE CASTER HOUSING POSITION LOCK PLATE $5.00 

13 1   1006085 ANGLE-ADJUSTABLE CASTER BARREL HOUSING, RIGHT $28.00 

            

1-13     1007227 ANGLE ADJUSTABLE CASTER WITH HOOK HARDWARE-RT $102.00 

    
B17690-
17706       
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ANGLE ADJUSTABLE CASTER WITH HOOK HARDWARE, LT 

 

 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000976 NUT. HEX-NYLOCK THIN, 1/2-20NF $2.50 

2 1   1005365 CASTER BARREL PLASTIC SPACER $3.00 

3 2   1000390 SPACER, COVERED 0.312 x 1.0 TUBE DIA. $3.50 

4 2   1001195 SCREW, SOCKET HEAD CAP, 1/4-20 X 2.25 $3.00 

5 1   1001664 BEARING, SINGLE ROW 0.5 ID X 1.125 OD X .375 THK $6.00 

6 4   1001757 WASHER  FLAT  1/4, ID .252, OD .500, THK .060 $1.50 

7 2   1003548 NUT, UNI-TORQUE, 1/4-20, ZINC $2.00 

8 1   1005363 CASTER MOUNT CAP, PLASTIC $8.00 

9 1   1005366 WASHER FLAT 1/2, ID. 0.531, OD. 1.062, THK 0.095 $1.50 

10 1   1005388 FRONT TRANSIT HOOK $20.00 

11 1   1006082 PEDIATRIC CASTER INSERT PLUG $5.00 

12 2   1006083 ANGLE-ADJUSTABLE CASTER HOUSING POSITION LOCK PLATE $5.00 

13 1   1006084 ANGLE-ADJUSTABLE CASTER BARREL HOUSING, LEFT $28.00 

            

1-13     1007228 ANGLE ADJUSTABLE CASTER WITH HOOK HARDWARE LT $102.00 

    
B17725-
17741       




































































































